
 

LIST OF ANNEXURES 

 

 

SR. NO. NAME OF ANNEXURE 

I List of Products and Raw materials along with their Production Capacity 

II Layout Map of the Plant 

III Brief Manufacturing Process Description 

IV Details of water consumption & waste water generation  

V Details of Effluent Treatment Scheme 

VI Details of Hazardous Waste Generation and Disposal  

VII Details of Stacks and Vents, Fuel & Energy Requirements 

VIII Details of Hazardous Chemicals Storage & Handling 

IX Socio-economic Impacts 

X Proposed Terms of Reference 

XI GIDC Plot Allotment Letter 

XII Copy of CTE 

XIII Undertaking of no banned chemicals/products are proposed to be manufactured  

XIV NCT Discharge Letter 
[...]
aluminium chloride to get 1-[2-chloro-3-methyl-4-(methylsulfanyl)phenyl]ethanone. 1-[2-chloro-

3-methyl-4-(methylsulfanyl)phenyl]ethanone further react with hydrogen peroxide to get 1-[2-

chloro-3-methyl-4-(methylsulfonyl) phenyl]ethanone. 1-[2-chloro-3-methyl-4-(methylsulfonyl) 

phenyl]ethanone. 1-[2-chloro-3-methyl-4-(methylsulfonyl) phenyl]ethanone further react with 

sodium hypochloride to get 2-chloro-3-methyl-4-(methylsulfonyl) benzoic Acid. 2-chloro-3-

methyl-4-(methylsulfonyl) benzoic Acid further react with bromine to get 3-(bromomethyl)-2-

chloro-4-(methylsulfonyl) benzoic Acid (PIA4). 3-(bromomethyl)-2-chloro-4-(methylsulfonyl) 

benzoic Acid (PIA4) react with tetrahydrofuran2-yl methanol in presence of sodiumhydroxide to 

get 2-chloro-4-(methylsulfonyl)-3-[(tetrahydrofuran-2-ylmethoxy)methyl]benzoic acid. 

 

Material balance :  

Sr.No Raw Material In Put  

in Kg 

 Out Put 

in Kg 

1 1-chloro2-methyl-3-

(methylsulfanyl)benzene 

247 Product 391 

2 Di chloro ethane 1976 Recover Toluene 4084 

3 

Alluminium Chloride 

247 Recover tetrahydrofuran-2-

ylmethanol 

386 

4 

Acetyl Chloride 

131 Aq.Layer- (PAC/spent alcl3 

sol)-sale to end user/to etp 

2500 

5 Water 6620 Aq.Layer 2 to MEE 1520 

6 Hydrochloric Acid 946 Recover THF 402 

7 Sodium Carbonate  74 Residue to Incinerator 950 

8 Sodium Chloride 137 Distill Water to ETP 519 

9 Methanol 1610 Recovered EDC 1877 

10 Na2WO42H2O 15 Recovered Methanol 1530 

11 31%Hydrogen Peroxide 368 Recovered Dichloro Benzene 2721 

12 

10%Sodium Hypochloride 

2966 Aq.LayerafterMethanol 

Recoverysale to end user 

2645 

13 Toluene 4299 Aq.Layer to sale to end user 3529 

14 Dichloro Benzene 2865 HBr Solution 2000 

15 Bromine 494 NaBr solution 1173 

16 tetrahydrofuran-2-ylmethanol 653     

17 Sodium Hydroxide 155   

18 THF 424    

19 Caustic lye Solution  for 

scrubber 

2000   

  26227  26227 

 



 

52 

 

 
CH NH2

O

formamide

F.W: 45.04

+
C

ClCl

Cl
CH O

trichloroacetaldehyde

F.W: 147.38

n butyl acetate
C

Cl
Cl

Cl CH

OH

NH

CH

O

N-(2,2,2-trichloro-1-hydroxyethyl)

formamide

F.W: 192.42

P

ClCl

Cl

phosphorous trichloride

F.W: 137.33

C

Cl
Cl

Cl CH

Cl

NH

CH

O

N-(1,2,2,2-tetrachloroethyl)

formamide

F.W: 210.87

+
N
H

N
H

piperazine

F.W: 86.13

N

N

CH

CH
NH

Cl

Cl
Cl

CH
O

Cl

Cl

Cl
NH

CH
O

N,N'-[piperazine-1,4-diylbis

(2,2,2-trichloroethane-1,1-diyl)]

diformamide

F.W: 434.96

+2HCl

F.W: 73

 

20. N,N’[piperazine-1,4-diy[bis(2,2,2-trichloroethane-1,1-diyl)]diformamide (PITR) 

Manufacturing Process: 

Formaldehyde react with trichloroacetaldehyde in presence of n butyl aceatate to get n-(2,2,2,-

trichloro-1-hydroxyethyl)formamide. n-(2,2,2,-trichloro-1-hydroxyethyl)formamide. Further 

react with phosphorous trichloride to get n-(2,2,2,2-tetra chloroethyl)formamide. n-(2,2,2,2-

tetra chloroethyl)formamide further react with piperazine to get N,N’[piperazine-1,4-

diy[bis(2,2,2-trichloroethane-1,1-diyl)]diformamide PITR. 

Chemical Reaction: 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Mass Balance: 

Sr. 

No 

Raw Material In Put in Kg  Out Put in Kg 

1 Formaldehyde 220 Product 920 

2 

Trichloro acetaldehyde 

742 Recovered Butyl 

Acetate  

908 

3 n-butyl acetate 952 Aq.Layer to MEE 1754 

4 Phosphorous trichloride 242 Filtrate ML to MEE 2243 

5 Piperazine 202 Residue to MEE 125 

6 Water 2528   

7 30 % Sodium Hydroxide 1064   

  5950  5950 

 

  



 

53 

 

 

 

21. Anthraquinone 

Anthracene

M.W 178.22

4CrO3

M.W 400

O

O

Anthraquinone

M.W 208.20

+ 2Cr2O4

M.W 336

+ H2O

M.W 18

+ O

M.W 16

 
Brief Process 

Oxidation of Anthracene in presence of chromium trioxide and acetic acid to get Anthraquinone. 

Sr.No Raw Material 
In Put in 

Kg 
  

Out Put in 

Kg 

1 Anthracene 250 Product 275 

2 Acetic Acid 1250 Rec Acetic acid 1188 

3 Cromium Trioxide 561 Fitrate ML 1525 

4 Water 1000 Residue 73 

    3061   3061 

 

 

 

 

 

22. AlphaMethyl Benzyl Amine: 

CH3
O

Acetophenone

M.W 120.14

Raney Ni

NH3 H2

M.W 17 M.W 2

CH3NH2

Alph methylbenzyl amine

M.W 121.17

+ H2O

M.W 18

 
Brief Process 

Acetophenone react with ammonia gas and hydrogen gas in presence of Raney nickel catalyst to 

get Alpha methyl benzyl amine. 

 

Sr.No Raw Material In Put   Out Put 



 

54 

 

in Kg in Kg 

1 Acetophenone 500 Product 240 

2 Ammonia Gas 70 Water 130 

3 Hydrogen Gas 10 
Recovered Raney 

Nickel 
50 

4 Raney Nickel 50 
Recovered 

Isopropyl Alcohol 
2200 

5 Iso Propyl Alcohol 2000 Residue 10 

    2630   2630 

 

 

 

23. Quinizarin 

OH

Cl

4-chlorophenol

+

M.W -128.55

O

O

O

Phthalic Anhydride

M.W -148.11

+ H2SO4 SO3

_

M.W - 178

Boric Acid

2NaOH

O

O

OH

OH

1,4-dihydroxyanthracene-9,10-dione

Quinizarin

M.W -240.21

+ 2NaHSO 4

M.W - 80

+ HCl

M.W -240.12 M.W -36.5

+ H2O

M.W - 18

 
Brief Process 

4-chloro phenol react with phthalic anhydride I presence of Oluem (20%) and boric acid and 

neutralization with sodium hydroxide to get Quinizarin.. 

 

 

Sr.No Raw Material In Put in Kg   Out Put in 

Kg 

1 4-Chloro Phenol 252 Product 400 

2 Phthalic Anhydride 320 Main Filtrate mL 5075 

3 20% Oluem 790 Wash mL 1250 

4 Boric Acid 180 Drying Loss 197 

5 Sodium Hydroxide 355     

6 Water 5000     

7 Emulsifier 25     

    6922   6922 

 

 

 

 



 

55 

 

 

Annexure -IV 

Details of Water Consumption and Wastewater generation 

 

 

 

 Water Consumption (KLD) Waste Water 

Generation(KLD) 

(A) Domestic 6 4 

(B) Gardening 5  -- 

(C) Industrial   

Process 116 146 

Washing  10 10 

Boiler 30 2 

Cooling 35 4 

Scrubber & Others 5 5.5 

Total Industrial Wastewater 196 167.5 

Total (A+B+C) 207 171.5 



 

56 

 

WATER BALANCE (PROPOSED):  

 

 

 

 

 

 

 

 

 

 

 

  

 

 

 

 

 

 

 

  

 

  

 

                                                                                                                                                                                                                                                          

Note: All figures are in KL/day 

Will be reused or 

sold to end users 

having 

permission 

under Rule-9. 

 

Low COD  

40 KLD 

Primary, 

Secondary & 

Tertiary 

Treatment: 

40 KLD 

Disposal into 

Deep Sea or  

CETP, NCT:  

40 KLD 

Domestic: 6 KLD 

Gardening: 5 KLD Industrial: 196 KLD 

4 KLD: 

STP  

Process:  

116 KLD 
Washing: 

10 KLD 

Boiler:  

30 KLD 

Cooling: 

35 KLD 

Washing: 

10 KLD 
Cooling:  

4 KLD 

Total Water: 207 KLD (Fresh water: 145 KLD + Reuse: 62 KLD) 

Scrubbing: 

5.0 KLD 

Boiler:  

2 KLD 

Process: 146 KLD Scrubbing

: 5.5 KLD 

High COD 

Effluent:  

106 KLD 

RO: 

16 KL/Day 

ETP: 

16 KL/Day 

RO Permeate: 

12 KL/Day 

RO Rejected: 

4 KL/Day 

Primary ETP: 

106 KL/Day 

CMEE: 

110 

KL/Day 

Boiler  

Condensate:  

20 KLD 

Cooling 

Condensate:  

26 KLD 

Loss:8 KLD Loss:5 KLD 



 

57 

 

Annexure -V 

Details of ETP: 
M/s. Pragna Chem-Tech Pvt. Ltd. shall have an Effluent treatment plant consisting of primary & 

secondary  treatment units. The details of upgradation ETP are as follows.  

 

Stream I (Low COD Stream-1)- 40.0 KLD 

 

First all non-toxic and biodegradable streams (low COD ) of wastewater shall be collected in 2 nos. of 

Collection cum Equalisation tanks-1 (CETs-01). Pipe grid is provided at bottom of the CET-01 to keep all 

suspended solids in suspension and to provide proper mixing. 2 nos. of Air Blowers (1W+1 stand-by) shall 

supply air through to pipe grid.  

 

Then after, equalized wastewater shall be pumped to Neutralization Tank-1 (NT-01) where the 

continuous addition and stirring of Alkaline solution is done to maintain neutral pH of wastewater from 

Alkaline Dosing Tanks (ADT-01-A/B) as per requirement with help of Alkaline Dosing Pumps. Then after, 

neutralized wastewater shall go to Flash Mixer (FM-01) by gravity. Coagulant shall be dosed from 

Coagulant Dosing Tanks (CDT-01-A/B) with help of Dosing Pumps. and Polyelectrolyte Dosing Tank (PEDT-

01) respectively into FM-1 to carry out coagulation by using a Flash Mixer. Then after, coagulated 

wastewater shall be settled in Primary Settling Tank (PST-01). Clear supernatant from PST -01 shall be 

passed in Aeration Tank (AT-01)  

 

Here, biodegradation of organic matter of the wastewater shall be carried out by bacteria (suspended 

growth) in the AT-01 and for that oxygen shall be supplied by 2 nos. of air blowers (B-02) through 

diffusers. Air blowers also keep MLSS in suspension. 

 

Then after, wastewater shall go to Secondary Settling Tank  (SST-01) from AT-01. Here, the suspended solids 

shall be settled. Sludge shall be removed from bottom of SST-1 and pumped to AT-1 to maintain MLSS and 

excess activated sludge shall be sent to Sludge Sump (SS-01). Nutrients will be added from NDTs to Aeration 

Tank for growth of Bacteria. Clear effluent is then  

shall be collected in Treated Water Sump (TWS-01) before sent to Deep Sea Discharge Via CETP Saykha. 

 

Sludge settled in PST-01 and excess sludge from SST-01 shall be collected in Sludge Sumps (SSs-01) then 

sludge shall be pumped to Filter Press (FP-01) for sludge dewatering. Then, dewatered sludge shall be 

collected in Sludge Drying Beds (SDBs-01-A/C) for further drying. Then, dried sludge shall be stored in 

HWSA and then ultimate disposal to TSDF. Leachate from FP-01, SDBs-01-A/D shall be sent back to CET-

01 for further treatment.  

 

 

 

Stream III (RO Streams- 16.0 KLD)  

 

  Effluent from Utilities shall be collected in Collection tank (CT-01) then Thereafter, the wastewater 

shall be passed through Pressure Sand Filter (PSF-01) to remove left out TSS and Activated Carbon Filter 

(ACF-01) for final effluent polishing. After tertiary treatment of wastewater then effluent shall be 

collected   in RO Feed Tank (ROFT-01). Then it will be passed through RO Unit and RO permeate water 

shall be reuse in plant and RO reject water will be mixed with High COD effluent in HCCT-01 for further 

treatment. 



 

58 

 

 

 

Stream II  (High COD  stream-II) – 106.0 KL & 4.0 KLD Reject. 

 

All High COD & TDS streams of wastewater shall be collected in high COD Collection tank (HCCT-01). 

Mixer is provided in the tank to keep all suspended solids in suspension. Then effluent shall be pumped 

to Neutralization Tank-2 (NT-02) where the continuous addition and stirring of Alkaline solution is done 

to maintain neutral pH of wastewater from Alkaline Dosing Tanks (ADT-01-A/B) as per requirement with 

help of Alkaline Dosing Pumps. Then after, neutralized wastewater shall go to Flash Mixer (FM-01) by 

gravity. Coagulant shall be dosed from Coagulant Dosing Tanks (CDT-01-A/B) with help of Dosing Pumps. 

and Polyelectrolyte Dosing Tank (PEDT-01) respectively into FM-1 to carry out coagulation by using a 

Flash Mixer. Then after, coagulated wastewater shall be settled in Primary Settling Tank-2 (PST-02). Clear 

supernatant from PST -02 shall be passed in Aeration Tank (AT-02)  

 

Here, biodegradation of organic matter of the wastewater shall be carried out by bacteria (suspended 

growth) in the AT-02 and for that oxygen shall be supplied by 2 nos. of air blowers (B-02) through 

diffusers. Air blowers also keep MLSS in suspension. 

 

Then after, wastewater shall go to Secondary Settling Tank (SST-02) from AT-02. Here, the suspended 

solids shall be settled. Sludge shall be removed from bottom of SST-1 and pumped to AT-2 to maintain 

MLSS and excess activated sludge shall be sent to Sludge Sump (SS-01). Nutrients will be added from 

NDTs to Aeration Tank for growth of Bacteria. 

Clear supernatant from SST -02 shall be Collected In Holding Tank (HT-01). before sent to common  MEE  

(Ankleshwar) Facility for further treatment and disposal. 

 

Sludge settled in SST-02 shall be sent to SS-01 for further dewatering.  

 

 

 

SIZE OF TANKS  

 

S.N. Name of unit Size (m x m x m) No. MOC/ Remark 

Stream I (Low COD Stream) – 40.0 KLD 

1 Collection cum Equalization Tank 

(CET-01)-A/B  

                  35 KL 1 RCC M25+A/A Bk. 

Lining. 

2 Neutralization Tank (NT-01)                    5 KL 1 RCC M25 

3 Flash Mixer (FM-01)                    5KL 1 RCC M25 

4 Primary Settling Tank (PST-01)                   25 KL 1 RCC M25 

5 Aeration Tank (AT-01)                   30 KL 1 RCC M25 

6 Secondary Settling Tank (SST-01)                   35 KL 1 RCC M25 

   7 Alkaline Dosing Tank (ADT-01)                  1000 lit 1 HDPE 

   8 Coagulant Dosing Tank (CDT-01)                  1000 lit 1 HDPE 

   9 Poly Dosing Tank (PDT-01)                   500 lit 1 HDPE 

   10 Nutrient Dosing Tank (NDT-01)                   500 lit 1 HDPE 

   11. Intermediate Sump (IS-01).                   20 KL 1 RCC M25 

   12 Activated Carbon Filter(ACF-01)                8 m3/hr 1 MSFRP 

   13 Multi  Grade  Filter(MGF -01)                8 m3/hr 1 MSFRP 



 

59 

 

   14 Filter Press- (FP-01)                 20 m3/D 1 MS+PP 

   15 Treated Effluent Sump (TES-01)                   35KL 1 RCC M25 

   16 Sludge Drying Beds-(SDBs-01)                 4.0 x3.0 1 Bk. With PCC bedding 

Stream III (RO- Effluent – 16.0 KLD) 

1 Collection tank (CT-01) 10 KL 1          RCC M25 

2 Pressure Sand Filter (PSF-01) 3 m3/hr 1         MSEP/FRP 

3 Activated Carbon Filter (ACF-01) 3 m3/hr 1         MSEP/FRP 

4 RO Feed Tank (ROFT-01) 13 KL 1 RCC M25 

5 RO-01 Unit (RO-01) 15 KL 1 Polyamide/SS 

Stream II (High COD stream)- II  (106.0 KLD + 4.0 KLD ) RO Reject. 

1 High COD Collection Tank (HCCT-

01) 

                       60 KL 1 RCC M25+A/A Bk. 

Lining 

2 Neutralization Tank-3 (NT-03)                        10 KL 1 RCC M25 

3 Flash Mixer-2 (FM-02)                        10 KL 1 RCC M25 

4 Primary Settling Tank-2 (PST-02)                        40 KL 1 RCC M25 

5 Holding Tank ( HT-01)                       60 KLD 1 RCC M25 

 

 

   

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

60 

 

EFFLUENT TREATMENT PLANT FLOW DIAGRAM 

 

 

 

  



 

61 

 

CHARACTERISTICS OF WASTEWATER BEFORE & AFTER TREATEMENT 

EXPECTED CHARACTERISTICS OF EFFLUENT LOW COD STREAM-I:  

Sr. 

No. 

Parameter Characteristics  (mg/L) NCT Norms 

Untreated Primary 

Treated 

Secondary 

treated 

Tertiary Treatment 

1. pH   3.5 7.5 7.5 7.5 6.5-8.5 

2. COD  8000 3500 1500 800 1000 

3. BOD3  1700 1500 600 200 300 

4. Ammonical 

Nitrogen 

50 50 30 30 50 

 

EXPECTED CHARACTERISTICS OF EFFLUENT HIGH COD STREAM-II: 

 

 

 

 

 

 

EXPECTED CHARACTERISTICS OF EFFLUENT UTILITY STREAM STREAM-III: 

Sr. 

No 

Parameters Untreated 

Effluent 

After Primary 

Treatment 

RO Permeate RO Rejected 

1 pH 6.5-8.5 6.5-7.5 6.5-7.5 6.5-7.5 

2 COD (mg/L) 405 75 30 1650 

3 BOD3 (mg/L) 189 25 10 820 

4 TDS (mg/L) 2160 250 100 9550 

 

 

 

Sr. No. Category of Wastewater Before Treatment After Treatment 

1  pH 3.5  7.5  

2  COD (mg/L) 80000 22000 

3  BOD3 (mg/L) 9000 7000 

4  TDS (mg/L) 33000 36000 



 

62 

 

Annexure -VI 

DETAILS OF HAZARDOUS WASTE GENERATION, STORAGE & DISPOSAL: 

 

Sr. 

No. 

Type of 

Waste 

Source of 

Generation 

Category Proposed 

Quantity 

(Mt/Annum) 

 

Disposal Method 

1 ETP Sludge ETP Sch -I 

(35.3) 

1359 Collection, storage, transportation 

and dispose common TSDF site. 

2 Discarded 

Drums/Bags/ 

Liners 

Storage & 

Handling of Raw 

Materials 

Sch -I 

(33.1) 

243 Collection, decontamination, 

storage, transportation, & sale to 

GPCB approved recyclers/vendors. 

3 Used Oil Equipment & 

Machineries 

Sch -I (5.1) 0.2 KL Collection, storage, transportation & 

sale to GPCB approved recyclers or 

use as lubricant within unit’s 

premises. 

4 Spent  

Catalyst Process  
Sch -I 

(26.3) 

250 Collection, storage, transportation 

and sent to registered regenerator 

having rule-9 permission.  

 5 Organic 

Residue 

Process  Sch -I 

(26.1) 

1856 Collection, storage, transportation 

and sent to co-processing 

/Preprocessing/ CHWIF. 6 Distillation 

residue 

Process Sch -I 

(26.1) 

990 

7 Off 

Specification 

Product 

Process (Batch 

Failure) 

Sch -I 

(26.4) 

24 

8 HCL (30% 

Solution) 

Process (From 

Product No. 1, 

10) & Scrubber 

Sch-II-

Class- B 

(15) 

684 & 720 Collection, storage, transportation 

and resuse within premises or sold 

to end user having permission under 

rule-9. 

9 Spent 

Sulphuric 

Acid (60-70%) 

Process 

(From Product 

No. 6, 8,& 18) 

Sch -I 

(26.1) 

3400 Collection, storage, transport and 

will be reuse in the production of m-

Phenylene Diamine(1500 

Mt/Annum) within premises or sold 

to end user having permission under 

rule-9 

10 Spent Solvent Process (From 

Product No. 2, 4, 

9, 11, 15, 19, 21, 

22) 

Sch -I 

(26.6) 

44714 Collection, storage, distill inhouse 

and reuse within plant premises or 

sold to end user having permission 

under rule-9 



 

63 

 

11 Spent Sodium 

Nitrite 

Process (From 

Product No. 15) 

& Scrubber 

Sch -I 

(26.1) 

520 & 180 Collection, storage, transportation 

and sold to end user having 

permission under rule-9. 

12 Spent Acetic 

Acid 

Process (From 

Product No. 8) 

Sch -I 

(26.1) 

137 Collection, storage, transportation 

and sold to end user having 

permission under rule-9. 

13 NaBr/HBr 

Solution 

Process (From 

Product No. 

7&19) & 

Scrubber 

Sch -I 

(26.1) 

3996 & 648 Collection, storage, transportation 

and sold to end user having 

permission under rule-9. 

14 Sodium 

Sulfite(20% 

Solution) 

Process 

(From  Product 

No.15)& 

Scrubber 

Sch -I 

(26.1) 

210 & 252 Collection, storage, transportation 

and sold to end user having 

permission under rule-9. 

15 NaHs 

Solution 

(40% 

Solution) 

Process 

(From  Product 

No. 6) 

Sch -I 

(26.1) 

1133 Collection, storage, transportation 

and sold to end user having 

permission under rule-9. 

16 Inorganic salt Process 

(From Product  

No.16) 

Sch -I 

(26.1) 

92 Collection, storage, transportation 

and dispose common TSDF site. 

17 PAC (5-10 % 

Solution) 

Process 

(From Product 

No. 19) 

Sch-I/ 

(26.1) 

1534 Collection, Storage, Transportation and 

sold to end user having permission 

under rule-9. 

18 Waste from 

containment 

/ clean-up of 

spills. 

-- Sch-I/ 

26.1 

5 SEND for Disposal at co-

processing/preprocessing/ CHWIF 

19 Contaminate

d Cotton 

Waste, 

Containers, 

liners 

-- Sch-I/ 

26.1 

10 Send for Disposal at CHWIF 

Waste 

insulation 

and lining 

material 

-- Sch-I/ 

26.1 

30 Send  for Disposal at  CHWIF 

Used PPE -- Sch-I/ 

26.1 

5 Send for Disposal at CHWIF 

Non-Hazardous waste 

20 Fly Ash Utility -- 216 Collection, storage, transportation 

and sell to brick manufacturer.  



 

64 

 

Annexure -VII 

 

Details of flue gas & proposed pollution control equipment: 

 

Flue gas emissions 

Particulars Stack 

height 

Fuel used with 

Qty. 

Air pollution 

control 

Measures 

Parameter Permissible 

Limit 

Steam Boiler-1 

(Capacity: 850 Kg/Hrs.) 

20 m Natural Gas= 

1500 SCM/Day 

or 

LDO = 0.1 

KL/hr 

Adequate Stack 

Height 

SPM 

SO2 

NOx 

150 mg/Nm
3 

100 ppm 

50 ppm 

Steam Boiler-2 

(Capacity: 3 TPH 

& 2 TPH) 

30 m 

 

Imported 

Coal= 6 

MT/day 

or 

Briquette= 7 

MT/day 

Multicyclone 

Separator with 

bag filter+ 

Scrubber 

SPM 

SO2 

NOx 

150 mg/Nm
3 

100 ppm 

50 ppm 

Thermic fluid heater 

(Capacity: 10 lakh 

kcal/hr.)-2 Nos. 

30 m Imported 

Coal= 7 

MT/day 

or 

Briquette = 10 

MT/day 

Multicyclone 

Separator with 

bag filter+ 

Scrubber 

SPM 

SO2 

NOx 

150 mg/Nm
3 

100 ppm 

50 ppm 

DG Set (500 KVA-4 Nos) 

in emergency case only 

12 m Diesel= 240 

Liters/day 

Adequate stack 

height 

SPM 

SO2 

NOx 

150 mg/Nm
3 

100 ppm 

50 ppm 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

65 

 

Process Vents  

Particulars Stack height Parameter Air Pollution Control 

Measure 

Process Vent -1 

(Product No.:10) 

11 Meters HCl & Cl2 Two Stage Water Scrubber + 

One stage Alkali Scrubber 